TSB 1300CE - 179294 PROFESSIONAL

Pﬁ : Ref.No. Description P'\% S Ref.No. Description
1 175724 Front support 36 361408 Screw K5X40 TORX 20
2 361137 Pin ®4x36 DIN7343 37 175727 Diffuser
3 175723 Housing 38 361431 Screw 3.9x72
4 331111 Fixing bit 39 179291 Stator set

1ill 30.Aug.2012-5 175717 Plate 40 179290 Armature set
5 175831 Plate 41 164934 Rubber bush
6 361250 Pin 42 175725 Body
7 360855 Screw M5x20 43 1756726 Brush holder cover
8 132644 Screw 44 361360 Screw K 4X9.5 TORX 20
9 175718 Felt 45 112257 Spiral spring
10 175719 Plate 46 120964 Brush with a switch
1 175720 Pin 47 120965 Brush
12 331109 Bearing NK6/10 48 175826 Brush holder set
13 175721 Roller 49 361360 Screw K 4X9.5 TORX 20
14 131894 Spring 50 175728 Casing handle set
15 330074 Pellet 5-200 51 177111 Switch PS16 E00/230V
16 175715 Piston 52 151671 Cord clamp
17 175716 Link 53 361360 Screw K 4X9.5TORX 20
18 361166 Screw C2-M4x10 54 361328 Screw K4x18 TORX 20
19 175712 Cover 55 361409 Screw K5X45 TORX 20
20 175722 Gasket 56 175759 Cord with aplug
21 179440 Slide block 57 131939 Cord protector
22 175709 Bush 58 175758 Atftachment
23 175706 Gearset 60 606738 Spanner4
25 152318 OQil- churning bush 61 175749 Bracket set 2"
26 330291 Bearing 60002ZP63LDS18 62 176406 Screw set
27 117011 Bearing cover 63 176357 Body
28 360314 Screw M4x12 64 176355 Pin
29 331108 Bearing AXK 4060 65 176277 Axle
30 331107 Washer AS4060 71 361171 Screw C2-M5x30
31 175705 Axle 72 360447 Washer 1-5
32 175779 Washer 40/59/0,1 73 178241 Washer
33 175780 Washer 40/59/0,2 74 360078 Spring washer 5H
34 175702 Gearbox 75 178794 Pin
35 360855 Screw M5x20 100 179293 Electronic block
7
19
14
7
i | 7279, 18
% 13 20
45
1565031 1565032

50

@ SPARKY POWER TOOLS 2018



	Button 4: 
	Page 5019: 



